XT650GK ENGINE

KINROAD XINTIAN Motorcycle Manufacture CO., LTD



XT650GK ENGINE

NO. |Part No. Description Description in English BEQty £y ERemark
11276MT-010001 | HLAA cylinder 1
2|1276MT-010002 |HL LI H cylinder cushion 1
31276MT-010003 | Hhi%ik crank 1
41276MT-010004  [ZEAT &1, ROD ASSY CONNECTING 2
5|276MT-010005 | 3%k kL main shell 4
6|276MT-010006 | 14 3= %l kL THRUST MAIN SHELL 2
71276MT-010007  |3EAT FL connecting rod bush 4
8|276MT-010008 | “F-7ijkil balance shaft 2
9|276MT-010009  |Hi -1k FR BALANCE BLOCK 2

10|276MT-010010 | )& Py RR BALANCE BLOCK 2
11[276MT-010011 [752E PISTON 2
12[276MT-010012 |75 &Y PTISTON PIN 2
13[276MT-010013 | K& CLAMP 4
14|276MT-010014  |—iE¥k RING 1 2
15|276MT-010015 | iE¥k RING 2 2
16{276MT-010016 | & 534 scraper ring 4
17|276MT-010017  [Wi¥h oil ring 2
18|276MT-010018  |7EA74H & 14X 16X 10. 6 LOCATION PIN & 14X 16X 10. 6 2
19[276MT-010019 (ML A& ks oil pressure sensor 1
20|276MT-010020 | /S AMRFEMI4 BOLT M14 1
21[276MT-010021  [FNFAVEZIEZ2ZN8 X 16 Hexagon flange bolt M8X 16 4
22|276MT-010022 | Il 5121 BOLT 11 1
231276MT-010023  [WiyhEr spray bar 1
241276MT-010024 | i [ i ZEM8 X 8 HIGH PRESSURE OIL PLUGM8 X8 1
25[276MT-010025 | I 5188 BOLT 1 1
26|276MT-010026 |}~ |5 woodruff key 2

KINROAD XINTIAN Motorcycle Manufacture CO., LTD




XT650GK ENGINE

—17

KINROAD XINTIAN Motorcycle Manufacture CO., LTD

- — 3

== —4



XT650GK ENGINE

NO. Description Description in English HEQty £ Remark
1[276MT-020001 | 1F I 8% 5% timing chain 1
21276MT-020002 | 1F 4% ik b tightener, timing chain 1
31276MT-020003 [k E4&HTE 14X 21.3X8.5 tightener bush & 14X21.3X8.5 1
4|1276MT-020004  |/SHHVE SR 22 M8 X 35 Hexagon flange bolt M8X35 1
5[276MT-020005  [IE B4 S AR Deflector , timing chain 1
6|276MT-020006 |/SAHVEZIE22M6 X 10 Hexagon flange bolt M6X10 6
71276MT—020007 | V-7 4l B 4 B Av Al Limited plate, balance shaft chain 1
8|276MT-020008 | F-fhir 4l & balance chain 1
9[276MT-020009 |/NFHMELZME X 45 (AfyH . gy Hexagon flange bolt M6X45 2

10|276MT—020010 | % iF i 5% 5 Crankshaft timing gear 1
11{276MT—020011 | %l 1167 4l 145 %6 Crankshaft balance shaft gear 1
12[276MT-020012 | dli%hor B2 RIA 2 Crankshaft distributor bevel gear 1
13|1276MT-020013 | -4 %iliiA & balance shaft gear 2
14[276MT-020014  |FNAVEZIEZ2M8 X 25 Hexagon flange bolt M8X25 2
15[276MT-020015 [## ¢ 8 spring washer &8 2
16]276MT-020016 | F-47 %l s Al balance shaft plate 2
17]276MT—-020017 |#4)78.5X 16.0X 1.5 washer 8.5X16.0X1.5 3
18[276MT-020018 | HLytZE oil pump 1
19[276MT-020019  [FSFHIE SR 22M6 X 45 Hexagon flange bolt M6X45 2
20|276MT-020020  |/SHHVEZIE22M6 X 50 Hexagon flange bolt M6X50 1

KINROAD XINTIAN Motorcycle Manufacture CO., LTD




XT650GK ENGINE

O g

&
Py
S O
; o &
998 &

~

12
11

KINROAD XINTIAN Motorcycle Manufacture CO., LTD



XT650GK ENGINE

—_
(@)

276MT-030015

I ES M ON

fr potting compound

) Description Description in English HQty 13 Remark
11276MT-030001 |’ Sl cylinder cover 1
2[276MT-030002 [ INTAKE VALVA 2
3|276MT-030003  [#EA[] EXHAUST VALVA 2
4|1276MT-030004 |15 5% i )8 VALVA SPRING BASIC 4
5|276MT-030005 |0 Iyt OIL SEAL VALVA 4
6[276MT-030006 |’ < J/&K%E OIL PAN 4
7|276MT-030007 |41 twistlock 8
8|276MT-030008 |/ <[ 1% SPRING VALVA 4
9|276MT-030009 | /%S Hh camshaft 1

10[276MT-030010 | 1{ETFE 1 cylinder rocker 2
11[276MT-030011 |2FT 455 2 cylinder rocker 2
12{276MT-030012 | % TEHFE wave type washer 4
13[276MT-030013 |/ <1 )i 24T VALVA ADJUST SCREW 4
14[276MT-030014  |'kA+.3E SPARK PLUG 1
1
1
1
1

16|276MT-030016 g FRERE (M) rr potting compound

17(276MT-030017  |[JAiE 2% 55 regulator cover

18|276MT-030018  [I¥E 28 75 4 washer, regulator cover

19[276MT-030019 [ XL IE2ZM8 X 40 nut 8%40 10
20[276MT-030020 |## ¢ 8 spring washer &8

21[276MT-030021 |~ A afr HE KEMS NUT M8

22[276MT-030022 [ IF K temperature detect switch

[\)
w

276MT-030023

VU7 SR FEM10 X 1. 0

bolt MIOX1.0

\)
NG

276MT-030024

YA I E IS

camshaft timing wheel

[\]
(@)

276MT-030025

FEATAH 6 X 14

location pin6X14

[\
(@)

276MT-030026

H 30X 12, 2X 4, 8

washer 30X 12.2X4.8

271276MT-030027 | /NFAMEZZM12 X 30 Hexagon flange bolt M12X30
28[276MT-030028 |7~ ff R 22 M8 X 30 (ify 5ift Hexagon flange bolt M8X30
291276MT—030029  [HES Iy B 38 washer muffler
30|276MT—030030  |/KyiAL E2s water temperature sensor
311276MT-030031 [N 7NFAETSLIZ22M10 X 100 Hexagon flange bolt M10X 100

KINROAD XINTIAN Motorcycle Manufacture CO., LTD

===l === |



XT650GK ENGINE

KINROAD XINTIAN Motorcycle Manufacture CO., LTD



XT650GK ENGINE

NO. Description Description in English BEQty 2V FRemark
1[276MT-040001 |FE%e =784k Sprocket cover
2|1276MT—=040002 |BE5e = A8y left washer , Sprocket cover
3|276MT-040003  |fEFe =AY right washer, Sprocket cover
4|276MT-040004  [/KZE water pump
5|276MT-040005  |[PKZEHIT washer, water pump
6|276MT-040006 | ) ¥ it back cover
7]1276MT-040007  Ja ¥ 7 washer, back cover
81276MT—-040008 [iHiF60X 78 X9 0il seal 60X78X9
91276MT-040009 [iHi#35X 50X 8 0il seal 35X50X8

10{276MT-040010  [WiyhE spray bar

11[276MT-040011 [MlyhogibaeiE s oil filter connecter pipe
12|276MT-040012 | HLalidEiE & oil filter

13[276MT-040013 | EAI4S 16X 18 location pin 6X18
14[276MT-040014  |/SATEZZR22M6 X 20 Hexagon flange bolt M6X20
15|276MT-040015  |iik B Ay o tightener spring
16[276MT—-040016  [¥k & 25 5 35 e tightener spring basic
17[276MT-040017 [k KA 9 ER tightener hoodle
18[276MT-040018 |k K245 7 tightener pin

—_
Ne)

276MT-040019

ik B AT 4514, 8 X 38 X 12

tightener spring bushl4.8X38X12

DO
(=)

276MT-040020

Tk BB EE A 18, 2 X 25. 0X 1. 0

tightener AL washerl8.2X25.0X1.0

21|276MT-040021 |k 8o E g JE tightener spring bolt
22]276MT-040022 [P/ ffIRFEMLT screw M17
23[276MT-040023 [N /S fHIZRZEM14 screw M14

)
i~

276MT-040024

INFHIBZZMS X 30 (sl #T)

Hexagon flange bolt M8X30

25|276MT-040025  |[/NFAIRZZM8 X 90 (Aipsfidl, #4) Hexagon flange bolt M8X90
26|276MT-040026  |/NFHUSRZZM8 X 65 Cripsfid, #4) Hexagon flange bolt M8X65
27|276MT-040027  |[JNAMRZZME X 75 (Gripsfidl, #)4) Hexagon flange bolt M8X75
28|276MT-040028  |/NISRZZME8 X 80 (Aipsfidl, #)4) Hexagon flange bolt M8X80
29|276MT-040029 |/NISRZZM8 X85 (Aipsfidl, #4) Hexagon flange bolt M8 X85

w
(e

276MT-040030

ENAS11X12X8. 5

location pinll1X12X8.5

w
—

276MT-040031

DIRTIEN

dipstick

KINROAD XINTIAN Motorcycle Manufacture CO., LTD




XT650GK ENGINE

KINROAD XINTIAN Motorcycle Manufacture CO., LTD



XT650GK ENGINE

NO. Description Description in English BEQty £y ERemark
1{276MT-050001 | U5 % intake pipe 1
2|1276MT-050002 |3 U B H intake pipe washer 1
3|1276MT-050003 | IgA Bakelite pad 1
41276MT-050004  |JIE A #Eh Bakelite pad washer 2
5|276MT-050005 |4bJii#s Carburetor 1
6/276MT-050006 [X{LHE22M8 X 40 NUT M8 X 40 2
71276MT-050007 [5# & 8 Spring washer & 8 2
8/276MT-050008 [/~ ffHHEREMS Bolt M8 2
9|276MT-050009 |1 cliver 1

10|276MT-050010 |7KE¥9 X 16.5X 126 water pipe 9X16.5X 126 1
11[276MT-050011 |45 (/) clamp 2
12|276MT-050012  |/K%EF14 X 21X 222 water pipe 14X21X222 1
13[276MT-050013 |45 (KO clamp 2
14[276MT-050014 | A& HLALIA T 2 28 generator adjust blasket 1
15|276MT-050015 |miEBHJEZkek = CEEAT) clip, high pressure damper Line 1
16[276MT-050016 [miERH 2k K clip, high pressure damper Line 1
17[276MT-050017 |/NFAVEZIAZZNS X 25 Cip s, ) Hexagon flange bolt M8X25 1
18]276MT-050018 |4 Hi 7% distributor 1
19[276MT-050019 [ B(LHZ22M8 X 40 NUT M8X 40 1
20[276MT-050020 |# 22X 8.5X3.0 WASHER 22X 8.5X3.0 1
21[276MT-050021 |#i# b8 Spring washer &8 1
221276MT-050022 |7\ IEREMS NUT M8 1
23[276MT-050023 | Je PHZ 24 part, high pressure damper Line 1
24[276MT-050024 |/ HE P S distributor cover 1
25|276MT-050025 |5 v 4e Driving pulley 1
26|276MT-050026 |#4)530X 12.2X 4.8 washer 30X 12.2X4.8 1
27[276MT-050027  [FNFARFIRIZZ2M12 X 36 Hexagon flange bolt M12X 36 1
28[276MT-050028  [/NFAMRLZZME X 12 Ciir g, # ) Hexagon flange bolt M6X 12 4
29|276MT-050029 |[/KZE v it water pump pulley 1

KINROAD XINTIAN Motorcycle Manufacture CO., LTD




XT650GK ENGINE

KINROAD XINTIAN Motorcycle Manufacture CO., LTD



XT650GK ENGINE

NO. Description Description in English HEQty £ Remark
1{276MT-060001 | HLIH%EE 0il plate 1
2|1276MT-060002  |HLyH#L % 1 Pl oil plate seal 1
3|276MT-060003  [/NFABRZEME X 12 Cify i, #5) Hexagon flange bolt M6X 12 18
41276MT-060004 |/ (il 5 5 cylinder cover 1
5|276MT-060005 |/ il 2% =5 2% ) 1 cylinder cover seal 1
6|276MT—-060006 |/~ A7 IR 2ZM8 X 40 (B, KJKE) |Hexagon flange bolt M8X40 2
71276MT-060007 | Bz AV 10X 845LE beltAV 10X 845LE 1
8|276MT-060008 | K#S 1k Ps flywheel ring gear 1
9|276MT-060009 |/~ FAvEZIE22M10X 16 Hexagon flange bolt M6X 12 6
10|276MT-060010 | &G asEE# A (B A2 MaED clutch disc 1
11[276MT-060011 [EA#EA (BHaaE) clutch plate 1
12|276MT-060012  |/NfAIEZZM8 X 20 Ciif s #) Hexagon flange bolt M8X 20 2
13[276MT-060013 |/NFAMRZZME X 16 iy i dd) Hexagon flange bolt M8X16 4
14[276MT-060014 | & HLHL generator 1
15[276MT-060015  [FSAHTEZIZ22M8 X 110 Hexagon flange bolt M8X 110 1
16|276MT-060016 | *F#22X8.5X3.0 washer 22X8.5X3.0 1
17|276MT-060017 |/ ffIELEMS NUT M8 1
18|276MT-060018 |/NFATLZHR2ZM8 X 25 Cify i, P8 ) |Hexagon flange bolt M8X25 1
19|276MT-060019  |5Ef7 84 16X 14 location pin 6X 14 1

KINROAD XINTIAN Motorcycle Manufacture CO., LTD




	Sheet1

